METALTEST, INC.
1205 5th Avenue South
Kent, Washington 98032

Phone (253) 813-5970 Fax

(253) 813-5971

(800) 200-1376 6/13/2013
Inline Design LAB 160498
1420 Terry Ave #702 PO Letter
Seattle, WA 98101 MATL 316 Stainless Steel
SPEC N/A
TEST METHOD OES — Chemical Analysis

Attn: Jad Honein SIZE

TEST REPORT

Identification

Page 1 of 1

Ref: | Handrail Wall Bracket

Ref: | 13US316-0225

Ref: | HBWA.005.167.316

Ref: | Size 1.67” & Flat

Qty: | 9 samples (6 tested)

Chemical Analysis Results:

ID Al C Mn P S Si Cr

Ni Mo V Nb Cu Fe

1 0.007 0.054 0.73 0.037 0.025 0.458 16.07

2 0.007 0.026 1.07 0.029 0.003 0.552 16.49

3 0.009 0.082 1.04 0.038 0.014 0.581 15.81

4 0.006 0.058 1.07 0.041 0.010 0.693 16.13

5 0.006 0.023 1.31 0.033 0.005 0.517 16.38

6 0.008 0.077 0.82 0.036 0.050 0.467 16.30

10.20 1.92 0.052 0.011 0.274 Rem

10.26 2.00 0.042 0.005 0.055 Rem

10.06 2.00 0.085 0.013 0.261 Rem

10.41 2.68 0.047 0.007 0.215 Rem

10.39 2.13 0.057 0.006 0.101 Rem

10.36 2.10 0.047 0.012 0.307 Rem

Acceptance criteria not specified. Results reported for customer information.
Material (all 6 samples) is 316 stainless steel.

cn=Wayne Langley,
o=Metaltest Inc., ou=Lab
Manager,
email=wayne@metaltest-
inc.com, c=US

2013.06.13 15:26:14
-07'00'

Respectfully,

i 4 ."/'
Wayne Langley
Lab Manager

THIS CERTIFICATE SHALL NOT BE REPRODUCED EXCEPT IN FULL, WITHOUT THE WRITTEN APPROVAL OF METALTEST, INC. THE RECORDING OF FALSE,
FICTITIOUS, OR FRAUDULENT STATEMENTS OR ENTRIES ON THIS DOCUMENT MAY BE PUNISHED AS A FELONY UNDER FEDERAL LAW.




ITEN Handrail Wall Bracket AISi316 Satin Finish i

Pl#. 13US316-0225

NO.: HBWA.005.167.316
SIZE 1.67" & fiat Qry. vV pcs
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